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TEST, ENGINEERING AND RESEARCH GROUP, SAN BERNARDINO

Pelican Products, Inc.
23215 Early Avenue
Torrance, CA 90505

Our Job No.  T54402
Contract =

Your P.O. No. 46273

Date April 2, 2007

This report contains true and correct data obtained in the performance of the test program set forth in your
purchase order. Test methods, results, and equipment used are recorded on these data sheets.

Where applicable, instrumentation used in obtaining this data has been calibrated using standards which are
traceable to the National Institute of Standards and Technology.

SUMMARY:

One Case, Part No. 1690 (no serial number), was subjected to Vibration, Low Temperature, Dry Heat, and
Impact Testing in accordance with DEF STAN 81-41 (Part 3)/Issue 4 and the following paragraphs:

Vibration Test K.........ccorevvennnns
Low Temperature Test G ...........
Dry Heat Test © cuoivisnavis
Impact (Vertical) TestE.............

............... Paragraph 24
............... Paragraph 21
............... Paragraph 17
............... Paragraph 19

Complete test details, including photos and equipment lists, and test results are contained in this report.

Test Dates: 3/7/07-3/16/07

STATE OF CALIFORNIA

COUNTY OF SAN BERNARDINO S 55

Ph]]l:p Knoll being duly sworn, deposes and
says: That the information contained in this report is the result of complete and
carefully conducted tests and is to the best of his knowledge true and correct in
all respects.

- \
SUBSCRIBED and sworn to before me this ) day of t\ﬂr . 2007
by Phillip Knoll personally known to me or proved to me on ‘the basis of
satisfactory evidence to be the person who appeared before me.

) Commission # 1472052
g; Himr]  Notary Public - California ,E,

g Ao Riverside County i
i -itg MyComm.ExpirasMora.mO&E
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Copyright by Wyle Laboratories. The right to reproduce, copy, exhibit, or olherwise utilize any of the material contained herein without the express prior permission of Wyle

Laboratories is prohibited. The acceptance of a purchase order in connection with the material contained herein shall be equivalant to express prior permission.
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DATA SHEET

Customer Pelican Products, Inc. Job No. T54402
Date 3/6/2007

Specimen Case

RECEIVING INSPECTION

No. of Specimens Received: _One (1)

Record identification information exactly as it appears on the tag or specimen:

Manufacturer: Pelican Products, Inc.

P/N’s 1690 SIN's _N/A

How does identification information appear: (name plate, tag, painted, imprinted, etc.)
Label

Examination: Visual, for evidence of damage, poor workmanship, or other
defects, and completeness of identification.

Inspection Results: There was no visible evidence of damage to the specimen(s)
unless otherwise noted below.

recinsp ~

Inspected By ﬁ‘—‘-,-’{-.w——/'-’—":— BTo~og 7
of i)

Sheet No. 1

SB - 614 — Rev. 08/06 Approved Jutent #1/ Date 3/30/07
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Test Title  Vibration
Customer  Pelican Products, Inc. Joh No. T54402
Specimen Case Date Started 3/8/2007
Part No. 1690 Serial No.  See Recv. Insp. Date Comp.  3/8/2007
Spec. DEF STAN 81-41 Part3/4 Par. 14 and?24 Photo Yes Amb. Temp. 25+ 10°C

Requirements:

Pre-Conditioning:

Temperature: 25+ 10°C

Humidity: 45% to 75%

Duration: 16 hours or until specimen has reached temperature
stabilization (whichever is the shortest period)

Vibration:

Test Level, +0.23" (£ 6 mm) peak (0.46" DA) from 5 to 9 Hz and +2g
peak from 9 to 350 Hz

Sweep Rate: 0.75 + 0.25 octave per minute

Test Duration: Depending on test specimen weight, see below

Orientation; Depending on test specimen weight see below

Test Method:

Weigh the test specimen.

Place the test specimen in a test chamber on the face on which it normally is expected to
be transported or stored. Install a thermocouple on the test specimen. Maintain the chamber at
25+ 10 °C and 45% to 75% relative humidity for 16 hours or until the specimen has reached
temperature stabilization (i.e. test specimen temperature stable with chamber temperature).

After pre-conditioning:

Immediately after removal from the conditioning chamber strap the test specimens to a
vibration machine. Subject the test specimens to the following vibration test. Axis designations
are to be Top to Bottom, Side to Side, and Front to Back.

For each test specimen whose weight is up to and including 154.3 pounds (0-70 kg),
vibrate each test specimen for 2 hours in each of the three mutually perpendicular axis at a
vibration amplitude of + 0.23" (= 6 mm) peak (0.48" DA) from 5 to 9 Hz and +2g peak from 9 to
350 Hz and a sweep rate of 0.75+0.25 octave per minute.

NOTE: If because of the geometry of the test specimen, it is considered impractical or

unnecessary to vibrate the test specimen in a particular axis, the test specimen
shall be vibrated for 3 hours in each of the two remaining axis.

(Continued)

Page 1

SB - 614A — Rev, 8/06 Engineer  Ztotost Kol 3/20/07

Tested By 57/, /
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Test Title  Vibration Date  3/8/2007
Customer Pelican Products, Inc. Job No. T54402
Specimen Case Technician S. Buckler f,g,
Part No. 1690 Serial No. See Recv. Insp. Engineer M. Bovard s ;:’/Jd[p)
(Continued)

Perform a visual examination. Any malfunction of the fittings and hardware (seals,
closures, hinges, handles, etc.) and any damage to or spillage of the package contents shall
constitute a failure of the specimen. Minor visible deterioration of the test specimen shall be
noted but does not necessarily constitute failure of the test specimen.

Test Results:

All testing was performed per the Test Method and Requirements stated above. No
visual evidence of damage was observed upon completion of testing in each axis.

Page 2
SB - 614B - Rev. 8/06
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Photograph 1
Vibration Test - Typical Pre-Conditioning Setup
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Photograph 3
Vibration Test Setup (Side to Side Axis)




(sixy wonog o1 doj) dniag 152 ] uouniqig
# ydoudoioyg

Page 9 of 37

Report No. 54402-6

ONITAOM0DMA WYaaa semerens
MOLLYHEIA oy
“dsu adey sag N

E5ul asay sag wa |

EISWI  usussadg




Page 10 of 37

Report No. 54402-6

0691 °se)d
:r{. 8 Nd6

£L00¢C 1elN PSM\ L

—I1s

oz

——-G¢C

o

o -G¢

1SS

Hmm 09

[0V
L4

V08

gi1aecLell L00¢

W% ANpIWNY :91-ud

€¢-c0

D ‘Bag 0691 8seD 1L 1-UD

L4

uid'201veorys

( Buluonipuo9-aid) uoieIqin

CcOvPSL-N/r S}onpoid uedljad

g9

uid 001 v2oryS\1asiAM\:Q sl

~9iAm



Report No. 54402-6

GmH.wﬁolwﬂﬂw/mowme oul s3onpoid mmoﬂﬁmm/ﬂwumD/HZQo>/"U

il

N
™
S
o
-
o UOT3BIQIA SUTS STXY wojieg o031 dor
Q [zH]
05¢ 00T 0T g
_ _ T0°0
T°0
T¥%:9T:80 TOUTL
L0-80-€0 :37eq
T0:ZS:TOO :pbutuTeWwsSI .
657L0:000 :pasdeTs
-- swT3l burissl --
b 1TUun /
sbeasAy :°23BIASIIUOCD
UTW/300 LL°0Q :oqex deamg
dn :-qooxTp desms
T : *box sdesmg
T :ouop sdosmg ,
oTWYITIRbOT :2dA3 desemg =5 o1
(0]
069T ®os®BD
ZOPPSL-NL DUl 'S30Mpoxd uedITed

TouUuURYD TOIFUOD SUTS




Report No. 54402-6

GmH.wﬁolomﬂm/Nowme ouUl S3oNPOId Emoﬂﬂmm/ﬂmuma/ﬁzmo>/uo

i

N
™
S
[+]
N
M UOTJRIQIA SUTS SIXY wojjog o3 dot
O}
T [2zH]
0G¢ 00T 0T g
: _ T0°0
T°0
¥Y¥:21:60 :OWT T
L0-80-¢0 H=Tak-lq|
00:95:000 :putuTeWwaI .
T0:%0-T0O0 :posdeTs
-- 2wT3 burassy --
A
b 1aTun
obeIoay - 3®IQS IJUOD
UTW/320 LL°0 :o3ex dssms
umop : " 309aTp dossmg
ST : bax sdooms
9 :ouop sdooms W
DTWYITIROOT :2dA3 doamg - 0T
[B]
06ST =8®BD
ZOPHSL-NL ~OUl 'S3ONPoId UuedTIad

TeuuURYD TOIJUOD SUTS




Report No. 54402-6

ﬁmH.¢aol®Cﬂm/No¢me SUI S3onpoid Gmoﬂﬂw&/cwumm/HZQU>/“U

i

N
™
S
[+]
Q
o UOTJRIIA SUTIS STIXY wojjod 03 doL
S
Q [zH]
0s¢t 00T 0T g
: : TO° O
T°0
8¥:80-0T TOWTL
L0-80-¢€0 193eq
00:00:000 :putuTeWSI I
£0:00:200 :posdeTs
-- swtl butassy --
p—
b 13TUn i
sbexsayY :°1eI]s - Ij3Uo0D
UTW/3200 LL°0 :o3ex desms
dn :-3osaxtp dooms
ST : box sdsoms
ST :ouop sdoamg
DTWY3TIRDOT :9dAq dooms - 0T
(6]
0691 =8®)D
ZOPPGL-NL "DUI 'sS30oNpoxd UuedTTad

TouuURyYD TOIJUOD oUTs




Report No. 54402-6

uUsx-8I0 SUTS\Z0¥PSI PUI s3IoNpoId uedTrad\us3ed\INdoA\:D

i

N
™
Y
[+]
A
ML UOTJRIIA SUTIS STIXY SPTS O3 2PTS
<
a [zH]
0G¢ 00T 0T =)
| | Il Il lﬁo - o
°0
T0:%€:0T TaWTL
L0-80-€0 :97eq
T0:2S:100 rbutuTews T
6G:L0:000 :pasdeTs
-- swT3 burassl --
b :aTuUn
sbeIxoay :-23BI]S IJUOD
UTw/320 LL°0 :o3ex dsoms i
dn : -gosx1p dosmg
ST : ‘box sdsems
1 :ouop sdoamg
oTWYITIRDOT :2dXq dseoms o 0T
(6]
0691 =8%¥D
ZO¥PSI-NO "PUL ‘S30NPOId UedTTSd

TouueRyD TOIJUOD suts




Report No. 54402-6

us1-8T0 SUIS\Z0¥FSL OUI S3IDNPOId UedTT3d\ua3ed\INdoOA\:D

N
™
S
(<]
v
M UOTIRIQIA SUTS STXY SPIS 01 9PTS
g (211
0g¢t 00T 0T S
_ _ T0"0
T°0
€0:0€°TT IIWTL
L0-80-¢€0 H=lok>lq]
00:95:000 :bututewsa T
T0:%0:T0O0 :pasdeTa
-- 2WT3 burissy --
b 13TUn
sbexsay :°a3eIAS - IJUOD
UTW,/320 LL°0 :o3ex desmg
umop : -309xIp dosmsg
ST : -bex sdosms
8 :ouop sdoamg
oTWY3TIRDOT :o0dAq desemg =k o1
(6]
069T =8®D
mm_wsaﬁgﬁ— ZO0TFSI-NL "oUul ’‘s3onpoid uedtTad
0 TeuueryoD TOIX3UuUOD SUTS




Report No. 54402-6

usx 8T0 SUTS\ZO0¥PSI 2UI S30oNpoid UrDTTad\U232d\INIDA\:D

il

N
™
S
[+]
2
o UOTIBRIIA SUTS STXY SPTS 03 SpPTIS
I\
Q [zH]
0§6¢ 00T 0T =)
g ; T0"0
T°0
£L0:9C2:CT SOUWTL
L0-80-¢€0 H=tak=Tq}
00:00:000 :butuTewsx E
20:00:200 :posdeTa
-- 2WI3 burissli --
[S) :3TUN i
abeIsAy - 3BIJS IJUOD
UTuW/320 LL°0 :9qex desmsg
dn :-3osxtp dosmg
ST : -bax gsdeemg
ST :suop sdeemg
DTWYITIRDOT :odAy dsemg 1 0T
[B]
069T =8ED
ZO0TFSL-NC -ouj ‘sionpoxd uedsTIad

Touueyd TOIJUOD Suts




usI- 1z0 2UIS\Z0PFSIL OuUI S1onpoid uedrTTad\us3ied\INddA\ D

25
N
g
<+ N
O -
S & UOTIRIGIA SUTS STXY }ded O3 JUOILA
25
a [ZzH]
[9)
& 0G¢ 00T 0T S
x _ _ ;
f T0"0
T°0
TO:-¥%¥%:C1T SOWTL
L0-80-¢0 H=tak=Tg)
T0:2S:T00 :bututewsa T
65:L0:000 :posdets
-- 2wT3 burassi --
b :3TuUn -
sbexsaay :-3eJx3s-I]uo)d
UTW/1I20 LL°0 :oqex dsams
dn :-3p2aTp doemsg
qT : *box sdeomsg ,
1 :puop sdosmg !
oTwy3ITIRBOT :2dXq dsams W = oT
[B]
069T =8®¥D
SILI0feI0qe] ZOPPSI-NO DUl ‘S3IDNpoid uedTTed
Q H@QHH.N._..HU HO.HU.HHOU QUTS




Report No. 54402-6

EmH.HNolmﬁﬂm/Nowme DUl sS1onpoiad zmoﬂﬁmm/gmuma/HZQo>/"U

N
™~
S
o
®
ﬁ UOT3eIqIA SUIS STIXY Moed O3 3U0LJ
<
Q [zH]
0S¢ 00T 0T S
L J L — 1 , HO - O
T°0
€0:0%:¢T T2WTT
L0-80-¢€0 :93eq
00:99:000 sbutrutewsx T
T0:%0:T00 :pesdets
-- swTtl bur3sal --
b :3TUn
abeIoAy :°3eI3SIIUOD
UTW/320 LL°0 :oqex dooms
umMop : " 302ITp dosms
ST : -box sdoomg
2 :ouop sdoamg :
oTUYITIRLOT :edAy desmg | , j— o1
(5]
0691 =8®€D
SSLIoYeI0q] ZOPPSL-NL ~OUI ‘S30NPoxd uedITad
Q T=suueyos Tox13Uuop SUTS




Report No. 54402-6

UsSI TZ0 2UTS\Z0PHSI oul sionpoixd ueoTradg\usied\LNdoa\:D

N
™
S
[+]
w
o UOTIBIQIA SUTS SIXY oed 031 Juoig
Q [zH]
0G¢ 00T 0T g
Il L | ﬂo - O
T°0
LO:9CPT TOWTT
L0-80-¢0 r93eg
00:00:000 rhuTuTRWSI I
z0:00:200 :pasdets
-- swIl burissl --
b :3TUn
sbeIrsay :3eI]S IQUOD
UTW/320 LL°0 :o3ex doamg
dn :-309x1p dosmg
ST : box sdoomg
ST :ouop sdoomg
otwyaTIeboT :odA3 desmg - 0
T
[6]
069T =8®D
uém.sgsﬂ ZOPPSI-NL -ouUl ‘s3onpoxd uesTrad
0 Teuueyd TOJIJUOD SUTS




Report No. 54402-6

Page 20 of 37

‘o511 0] JoLid payIIeA S8 UONRIIE)) WAISAS Se paynuapl Juswdmby, 1sonba1 uodn uornoadsur 1oy sjqe[reAe
aIe pue Sa[Ij YO SOLOBIOE T Sl A SU) Ul PUTE]SI oXe SUOHEBIGIED [[e JO SHodoI pue sareoynIa) "ASojouyoa] 29 9IUSIg
JO 9IMTISUY [RUOLBN] U} 0} 3]qea0eI) 218 U2Iym SPIepUE)s SuIsn pajeIqieo Usaq sey quatudmbo 3853 payst] oy ‘sjqeotdde araym

90/80 "A9Y - 919 - AS

%ET /002/£0/0L | 900Z/€0/0L| B¥2L0GM $/SO1L 'ZYN09 ‘U0 T zoozsal xjuolpe L l101e]|19s0
"oads BN 200Z/EL/LL | 900z/EL/LL| E0BVLM $,01 10 S)OA s|auuey) 0z 0022 LEIRISN aNpo Jaxa|dniniy
%CF /00Z/EL/LL | 900Z/EL/LL] 0B9ELM §,01 1 8dAL 3 OANOL 00/2 ETINE)Y SyaueRwWIini
L uonelqien | weisAs .,
oeds B CBYZLM Sq71/4 MOE ZHMZ-G L ¢4 Bun olueuAQ-01199j3 Je)ox3
. Uoneiqies | weisAs .,
0adg ‘BIIN Z0L90M Sq1/4 MOE ZHMZS ul 74 Bur JIWeUA-0109(3 JaNdX3
‘oads BN 2002/22/90 | 9002/22/90| SyvTlm vlva Y10¥Pe piexoed-NomoH WINGa
L« uoneiqie) | weisAs,
'oeds By 020SM UH%00L-0 / 4o0¥Z 0} o001~ 0006ND / 226 eBawQ / MOpEM laquiey - 19j|01u0)
L uoneiqien ] waisAs . ZN1%8200/.0L.L
oadg ‘BIN PL206M | X8 X.8/UH 8 do012+ 01 08" ¢ Jaquey) Aleg [BIUSWIUONIAUT - 18qWeyD
L« uonelqien | WaisAs .
0eds BN 0.GELM M 08l 081VS apIg-zioyun Jamod - 1oyldwy
%C 100Z/€1/90 | 900Z/cLigh| €L90LM 5,6 0001 030 Wdzzda appIg-zoyuN abieys - Jeydwy
%SG J00Z/0Liv0 | 9002/0L/0L| S¥POLM s,6 000'1 910 06042 0oABpUT lsjewols|00y
) 3na 1sv1
AQ2V NOIvaarvo #31AM JONVY #1300N HIHUNLOVANNYIN AN3NdIND3
zofo¢fc gy prenog '\ ‘esuibul ‘dsu] "A08Y 998 "ON |euss ‘dsu] ‘A08Y 995 TON Hed
.m 'S Iepong s :ueIDIUYOS | ased :uswioadg
1002/.0/€0 -®keQ 20¥PG1L  TON qor "0U] ‘sjonpold uedlled HANWOLSND
uonesqin - FLIL 1S31

oM




Report No. 54402-6

Page 21 of 37

are pue so[1y Y SaLiojeIoqe] 9K Sy} Ul paurelal ale SUOHRIQIED [[e Jo sprodal pue sopeolnis)) "A80[ouyoa], 79 Sousg

-asn 01 Jo11d paljLIaA are uoneIqIe)) WeIsAS se paynuepr juswdinbg, -isenbar uodn wonoadsur 10§ sjqe[reas

90/80 "A9Y¥ - 919 - AS

JO 2)nsu] [RUOIEN 92U} 0} 9[qBa0B1} I YIIYM SpIepue)s Susn pajeiqies usaq sey juawdinba 1593 paisi] oy ‘ajqeoridde araym

. %,M B8pong 'S UBIDIUYDD |

£002/.20/€0

:8leq

oads BN 800T/82/€0 | 9002/8Z/€0| O¥vTlM sppuuey) gl Vel welby / d + N Jozybiq - 19)10HUOD UOHEIGIA
80IN0g
-oeds BN 800Z/0€/E0 | 9002/0€/€0| L¥bTlM sjouueyd ¢ vrerLa woby/ d + I Aemqiy - 19]j01U0D UORBIGIA
'sql e £002/80/S0 | 900Z/80/S0| 9ZLELM 'sq| 000} MN-L-YL 8[B0S payiue) 8|edg
%€ L00T/ELISO | 9002/EL/LL| P28LIM H! %001 - 0 €LdiNH eesien agoid Uy
. ang Lsv1
AOQV NOILVIERvS #3TAM JONVY # 130OW HFUNLOVANNYIN 1NIWdIND3
L9/os/c gnyf pienog |\ Jesuibuz ‘dsu| ‘no9y 888 "ON |euas "dsu| "A09Y 938 TON Med

asen :uswioadg

¢cOv¥PSL  ON qor

‘OU| ‘sjonpold ueoljed HINWOLSND

uonelqin - JILIL 1S3l

“olAm



Report No. 54402-6

Page 22 of 37
Test Title Low Temperature
Customer  Pelican Products, Inc. Job No. T54402
Specimen Case Date Started 3/12/2007
Part No. 1690 Serial No.  See Recv. Insp. Date Comp.  3/13/2007
Spec. DEF STAN 81-41 Part3/4 Par. 21 Photo Yes Amb.Temp. 25 10°C
Requirements:
Temperature: -40+£ 2 °C
Duration: 16+0.5 hours after specimen has reached test temperature or 7 days

+ 1 hour if time required for the complete package to attain the
temperature cannot be assessed

Test Method:

Place the test specimen in a test chamber on the face on which it normally is expected to
be transported or stored. Install a thermocouple on the test specimen. Decrease the chamber

temperature to -40+ 2 °C at a rate not to exceed 3 °C per minute. Maintain the chamber at -40+ 2
°C for either:

1) 16+0.5 hours after specimen has reached test temperature or

2) 7 days + 1 hour if time required for the complete package to attain the temperature
cannot be assessed.

Return the chamber temperature to 20+ 10 °C at a rate not to exceed 3 °C per minute.

Perform a visual examination. The package is considered to have failed if it is
unserviceable or is affected in any way which would potentially cause the test specimen to
become unserviceable,

Test Results:

All testing was performed according to the Test Method and Requirements stated above.
No visual evidence of damage was observed upon completion of the test.

= )
Page 1 Tested By _;—524:_ oSS

SB - 614A — Rev. 8/06 Engineer  Zpthotects ’%--f 3/30/p7
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Photograph 5
Low Temperature Test Setup
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Test Title Dry Heat
Customer Pelican Products, Inc. Job No. T54402
Specimen Case Date Started 3/13/2007
Part No. 1690 Serial No.  See Recv. Insp. Date Comp.  3/15/2007
Spec. DEF STAN 81-41 Part3/4 Par. 14 and 17 Photo Yes Amb. Temp. 25+ 10°C

Requirements:

Pre-Conditioning:
Temperature: 25+ 10°C
Humidity: 45% to 75%
Duration: 16 hours or until specimen has reached temperature
stabilization (whichever is the shortest period)

Dry Heat Test:
Temperature: 556+2°C
Humidity: Not to exceed 75%
Duration: 48 +1 hours

Test Method:

Place the test specimen in a test chamber on the face on which it normally is expected to
be transported or stored. Install a thermecouple on the test specimen. Maintain the chamber at
25+ 10 °C and 45% to 75% relative humidity for 16 hours or until the specimen has reached
temperature stabilization (i.e. test specimen temperature stable with chamber temperature).

Increase the chamber temperature to 55 + 2 °C at a rate not to exceed 3 °C per minute.
Humidity is not to exceed 75%. Maintain the chamber at these conditions for 48 + 1 hours.

Return the chamber temperature to 25 + 10 °C at a rate not to exceed 3 °C per minute.
Perform a visual examination. The package is considered to have failed if it is unserviceable or is
affected in any way which would potentially cause the test specimen to become unserviceable.

Test Results:

All testing was performed according to the Test Method and Requirements stated above.
No visual evidence of damage was observed upon completion of the test.

- L
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Test Title  Impact (Vertical)
Customer Pelican Products, Inc. Job No. T54402
Specimen Case Date Started 3/16/2007
Part No. 1690 Serial No.  See Recv. Insp. Date Comp.  3/16/2007
Spec. DEF STAN 81-41 Part3/4 Par. 14 and 19 Photo Yes Amb. Temp. 25+ 10°C

Requirements:
Pre-Conditioning:

Temperature: 25+ 10°C

Humidity: 45% to 75%

Duration: 16 hours or until specimen has reached temperature
stabilization (whichever is the shortest period)

Test Method:
Weigh the test specimen.

Place the test specimen in a test chamber on the face on which it normally is expected to
be transported or stored. Install a thermocouple on the test specimen. Maintain the chamber at
25+ 10 °C and 45% to 75% relative humidity for 16 hours or until the specimen has reached
temperature stabilization (i.e. test specimen temperature stable with chamber temperature).

After pre-conditioning:

Immediately after removal from the conditioning chamber perform the following vertical
impact test. Drop configurations, as applicable, shall be designated top (1), right side (2), base
(3), left side (4), near end (5), and far end (B).

For each test specimen whose weight is up to and including 66 pounds (0-30 kg), drop
each test specimen once onto its designated base and all perpendicular and parallel faces onto a
non-deformable surface at a height of 39 .4 + 0.2" (1000 £ 5 mm).

Perform a visual examination. Any malfunction of the fittings and hardware (seals,
closures, hinges, handles, etc.) and any damage to or spillage of the package contents shall
constitute a failure of the specimen. Minor visible deterioration of the test specimen shall be
noted but does not necessarily constitute failure of the test specimen.

Test Results:

All testing was performed according to the Test Methed and Requirements stated above.
No visible evidence of damage was observed following testing. Note that the two outside near

end clips popped open during the top impact (see following data sheet and photographs for
details).

e
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DATA SHEET

Test Title Impact Date 3/16/2007
Customer Pelican Products, Inc. Job No. T54402
Specimen Case Technician S. Paysen ﬁgﬁ;
G
Part No. 1690 Serial No.  See Recv. Insp. Engineer M. Bovard 7w8 ifie/07
DATE TIME CONFIGURATION | HEIGHT COMMENTS
Case # 1690
3/16 1049 Base 39.4" | No damage observed
1053 Top 39.4" | 2 outside near end clips popped
open, top did not open
1103 Right Side 39.4" | No damage observed
1110 Left Side 39.4" | No damage observed
1113 Near End 39.4" | No damage observed
1116 Far End 39.4" | No damage observed
Drop-ds
Sheet 1 of 1

SB - 614B - Rev. 08/06
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